
Page | i  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

  

 

 

 

 

  

 

 

    

 

  

Prepared for: 

 
NATIONAL WATER & SEWERAGE CORPORATION 

Plot 3, Nakasero Road 

P.O. Box 7053, Kampala, UGANDA 

Tel.: +256-414-315000/232919 

Email: info@nwsc.co.ug  

 

Environmental and Social Impact Assessment 

for the Proposed Karuma – Gulu Water Supply 

Project 
 

 Reference Number: NWSC–HQRS/SRVCS/17-18/163587 

 

 

 

JUNE 2020 
AWE is member of International 
Federation of Consulting Engineers 
(FIDIC-GAMA)  

By: 

AWE Environmental Engineers 

EIA Partnership of: 

AIR WATER EARTH (AWE) LTD 
Environmental, Civil Engineers & Project Management Consultants 

M1, Plot 27 Binayomba Road, Bugolobi 
[...]
bacteriological quality of water from some of the water supply points did not meet the required standard 

(Appendix C).  

Table 1: In situ water quality measurements 

# Sampling point pH Temperature 

(C) 

Conductivity 
(µS/cm) 

Total 
Dissolved 

Solids 
(mg/l) 

Salinity Dissolved 
Oxygen 
(mg/L) 

1 Oyitino Dam  6.49 25.5 209 105 0.10 12.8 

2 Layibi Gulu BH 6.54 26.0 144 92 0.07 13.3 

3 Tochi Swamp  6.37 22.1 55 28 0.02 14.6 

4 Bobi health 
centre BH 

6.25 25.0 164 82 0.08 13.7 

5 Minalulu swamp  6.55 22.3 68 34 0.03 13.6 



Page | 8  

 

# Sampling point pH Temperature 

(C) 

Conductivity 
(µS/cm) 

Total 
Dissolved 

Solids 
(mg/l) 

Salinity Dissolved 
Oxygen 
(mg/L) 

6 Minakulu BH 
Primary school 

6.40 25.5 110 55 0.05 13.0 

7 Myene swamp 6.25 24.2 68 34 0.03 12.4 

8 Karuma intake 
point  

6.18 26.6 17 46 0.04 11.4 

9 Karuma down 
stream  

6.06 26.6 102 51 0.05 13.0 



 

Page | 9  

 

3 PROJECT DESCRIPTION 

3.1 PROPONENTS’ CONTACT AND PROJECT COST ESTIMATE 

Name and address: 

 

NATIONAL WATER AND SEWERAGE CORPORATION 

The Senior Manager - Projects 

Plot 3 Nakasero Road, 

P.O. Box 7053, Kampala, Uganda 

T: +256-31-3315100 

E: info@nwsc.co.ug  

 

The estimated project cost is Twenty Million United States Dollars (USD 20,000,000). 

3.2 LOCATION OF PROJECT SITE 

The project area with regard to water supply related physical investments can be categorised into three 

areas: Nile water transmission including the intake and water treatment plant; and six (6) towns en route 

(Table 2). 

 

Table 2: Location of the proposed project components 

Project Component/ Town Coordinates (Arc1960, WGS84 System) 

Intake works 418820 E, 248514 N 

Water treatment plant/works 418921 E, 249195 N 

Transmission line 420264 E, 305622 N to 420264 E, 305622 N 

Kamdini Town 425614 E, 248340 N 

Minakulu  431003 E, 270411 N 

Bobi Trading Centre 428561 E, 282394 N 

Palenga 426115 E, 289205 N 

Kolo Abili 423874 E, 298260 N  

Custom’s Corner (Reservoir) 420264 E, 305622 N 

 

The intake is located along the northern embankment of the river Nile near the Karuma HPP, 

approximately 500 m upstream of the concrete dam.  

mailto:info@nwsc.co.ug


 

Page | 10  

 

To minimize earthworks and to make use of natural topographic conditions the WTP will be constructed 

in an area of a well-defined natural slope which allows for a gravity-driven treatment process within the 

plant. The WTP will be located 230 m north-east of the Karuma HPP’s diversion channel and with an 

approximate area of 150 m  50 m. 

The area of the Nile water transmission system extends from the northern embankment of the River Nile 

(Figure 3) between Kamdini and Karuma up to the existing Customs Corner Reservoir in Gulu. The 

transmission main routing basically follows the main road Karuma-Gulu (Figure 4). Six (6) small towns 

along the route of the transmission main, namely – from South to North – Karuma, Kamdini, Minakulu, 

Bobi, Palenga and Koro-Abili, will also be supplied by the Nile water transmission system. 



 

Page | 11  

 

  

Source: Fichtner & GopaInfra, 2018 

Figure 3 Towns en route the transmission main 



 

Page | 12  

 

 

Source: Fichtner & GopaInfra, 2018 

Figure 4 Location of the intake and water treatment plant on the northern bank of the Victoria Nile 



 

Page | 13  

 

 

Source: Fichtner & GopaInfra, 2018 

Figure 5 Location of the intermediate tank and pumping station at Bobi-Palenga 



 

Page | 14  

 

 

Source: Fichtner & GopaInfra, 2018 

Figure 6 Location of the new elevated water tank 



 

Page | 15  

 

 

Source: Fichtner & GopaInfra, 2018 

Figure 7 Location of another new elevated tank  



 

Page | 16  

 

 

Source: Fichtner & GopaInfra, 2018 

Figure 8 Location of another new elevated tank  



 

Page | 17  

 

 

 

Source: Fichtner & GopaInfra, 2018 

Figure 9 Location of another new elevated tank  



 

Page | 18  

 

 

Source: Fichtner & GopaInfra, 2018 

Figure 10 Location of another new elevated tank   



 

 

Page | 19  

 

3.3 PROJECT COMPONENTS 

3.3.1 Nile Water Intake and Raw Water Pumping Station 

The intake structure shall be designed to allow for abstraction of the 2040 design flow of 30000 m3/day. 

The electro-mechanical equipment to be installed at this stage shall allow for the 2025 design flow of 

15000 m3/day. The raw water extraction structure consists of 2 inlet channels with screens and 2 pump 

chambers. The redundant design ensures safe water extraction from the River Nile. 

a) Height and structural arrangement 

The height classification is determined by the planned water levels of the dam: 

 Design and normal water level 1030 masl 

 Dead water level  1028 masl 

The minimum water level (dead water level) is only a theoretical value and means that there is no reserve 

capacity. Therefore, it is expected that in normal operation the water level will vary between above 1029 

and 1030 masl. 

Furthermore, the following heights have been considered: 

 Dam crest     1032 masl 

 Measured current water level approximately 1025 masl 

 Bottom sill elevation    1013 masl 

In order to prevent the entry of floating matter, the upper level of the inflow channels was pre- set to 

1028 masl while the bottom of the channels is set at a height of 1027 masl. 

b) Structure 

The intake structure comprises two inlet channels (box profile with width  height = 2.0  3.6 m and 

3.0  4.6 m). Channels are about 25 m long and divert raw water to the pump sump. The pump sump 

comprises two chambers which are interconnected,   with one of the chambers having two submersible 

pumps (1 operation + 1 standby) and the other chamber with one submersible pump (1 operation). The 

pump sump shall have total dimensions of about length  width  height: 11.0  4.5  5.0 m. 

c) Screens 

In each inlet channel, the following sequence of equipment is provided for the retention of floating matter: 

Inlet openings to the channels – coarse deflector: A coarse deflector is placed and consists of robust 

steel square bars, which are installed at a distance of 300 mm. This is to prevent the penetration of large 

propellants, which could damage the subsequent equipment. 

Automated coarse screen: The coarse screen consists of cable-operated cleaner for bar screens with a 
bar distance of 40 mm. The cleaning will be done with claw grippers with electrical swivelling and lifting 
drive. For emergency cases / system failure, a manual operation with crank is foreseen, the respective 
equipment shall be provided. 

 



 

 

Page | 20  

 

Fine screen: The fine screen consists of a rake with a bar distance of 10 mm. Cleaning is done with 
revolving chain screen. 

Fine screen-circulating performed belt (optional): To protect the raw water pumps no further pre-treatment 
is required. An additional fine screen can optionally be provided for the WTP. This consists of a rotating 
belt system. The plates are provided with holes diameter 0.8 mm. The operation is programmable based 
on: 

 Time settings; 

 Water level measurement before and after the fine screen; or 

 Manual operation. 

It needs to be noted that – despite automated operation - a fine screen requires constant and intense 
maintenance. 

 

Pump protection: In the pump sump, a wire basket with a mesh size of 20  20 mm is installed to 
protect pumps. Wire baskets are made of steel and can be pulled up for cleaning. 

 

d) Barriers 

For decommissioning of inlet channels and / or pump chambers the following equipment is provided: 

 Channel penstocks 

 Stop logs 

 

e) Raw water pumps and raw water line 

Submersible pumps in block design with free-flow impellers are used as raw water pumps. These are 

designed with elbow and rope technology for easy assembly and disassembly. The pressure line to the 

Nile water treatment plant is equipped with backflow preventer, gate valve and manometer, all installed 

above ground. 

The pumps are switched on via soft starter. A control of the flow rate through frequency inverters is not 

provided. Consequently, the WTP can be operated with 50 or 100 % of the treatment capacity. 

 

Technical parameters of pumps: 

 Number 3 pieces: 2 in operation, 1 standby 

 Flow of one pump: 330 m³/h 

 Delivery head:  3.6 bar 

 Power demand:  65 kW 

 Electric motor:  80 kW 

 Power supply:  400 V or 690 V 

 Efficiency of pump: 50 % 

 



 

 

Page | 21  

 

The raw water pipeline is designed in the dimension DN 400. In the area of intake a wash out is arranged. 
The raw water pipeline will be laid along the access road to the WTP. Layout and sections of the structure 
itself are presented in Annex D. 

 

f) Source protection of Nile water intake 

The entire catchment area of the Victoria Nile is extremely large and its conservation and protection is 
way beyond the scope of this project. However, NWSC is developing water source protection plans for 
1 km section upstream of the intake. 

Security of supply in terms of water quality has to be provided through the Nile Water Treatment Plant. 
However, the immediate intake area shall be fenced off to restrict access for animals and unauthorized 
persons. A permanent guard is required. In addition, an environmental management plan will be 
implemented in the fenced off area, ensuring that the environmental impact of the operations are 
minimised. 

 

Inside the fenced area no potentially environmentally adverse activities shall be allowed, such as 

 Installation of pit latrines, 

 Agriculture, 

 Livestock grazing, 

 Disposal of any kind of waste, 

 Storage and handling of fuel, oil or any other hazardous substances. 

3.3.2 Nile Water Treatment Plant and Processes 

The Nile water treatment plant (Nile WTP) will be constructed in two stages, with the first stage having a 

capacity of 15000 m³/day and the second stage (approximately due in 2040) will expand the plant’s total 

capacity to 30000 m³/day. 

 

The water treatment processes will comprise of:  

 Pre-chlorination using chlorine gas (inline mixer in raw water pipe); 

 Flocculation using aluminium sulphate in a mixing basin equipped with fast-running mixers; 

 Dosing of polyelectrolyte as coagulation agent in a mixing basin equipped with slowly- running 

mixers, accompanied by pH-adjustment through addition of lime milk; 

 Contact chamber with recirculated sludge (from tube settler) to foster formation of macro- flocs 

even at lower turbidity of raw water; 

 Tube settler for sedimentation; 

 Filtration through single-medium filters; 

 Increase of hardness of treated water by dosing of carbon dioxide and lime milk; and 

 Final chlorination by dosing of chlorine gas. 

 

 



 

 

Page | 22  

 

The sludge obtained from the treatment process will be treated as follows: 

 

Sludge from filter wash: 

 Sludge from filter wash will be collected in a buffer basin; 

 Downstream of the buffer basin, polyelectrolytes will be dosed before processing the sludge in a 

flocculation reactor; and 

 Flocculated sludge is received in sedimentation basin in which separation of clear phase 

(discharge to river Nile) and settled sludge is achieved (to be treated jointly with sludge from tube 

settlers). 

 

Sludge from tube settlers: 

 Sludge from tube settlers will be constantly evacuated by sludge pumps; 

 Evacuated sludge will be pumped to sludge conditioning basins (which as well receive settled 

sludge from filter wash); 

 Dewatering of sludge will be realized using chamber filter presses; 

 Water obtained from chamber filter presses will be pumped to the buffer basin from filter wash; 

 After dewatering, the solid sludge must be disposed at a landfill. 

 

a) Pre-Chlorination 

Pre-chlorination is required to prevent potential contamination by microbiological growth within the 

treatment plant. This primarily concerns the filter system. If the filter material is loaded with biologically 

active microorganisms, the filter bed operates as a fixed bed reactor and, as a result, microorganisms 

can multiply very quickly. 

 

Furthermore, the pre-chlorination is used for the oxidation of ammonium and iron. The use of calcium or 

sodium hypochlorite should be avoided as it produces undesirable reaction by- products. Therefore, pre-

chlorination will be realized using chlorine gas. 

 

b) Coagulation, flocculation, pH-adjustment and sedimentation 

The raw water contains settleable, filterable and non-filterable solids. The non-filterable sus- pended 

solids are called colloids. Colloids do not settle as they repel each other due to their surface charge and, 

because of their small diameter, they cannot be directly filtered either. 

By adding a metal salt (aluminium sulphate or iron-III chloride) the colloids’ surface charge is neutralized 

and the colloids start forming micro flocs. However, these micro flocs still do not settle. At low contents 

of suspended solids (up to around 30 mg/l), micro flocs can be filtered directly and thus removed from 

the water. 

 



 

 

Page | 23  

 

Usually dosing of 40 – 60 mg/l aluminium sulphate is necessary to destabilise the colloids. Dosing of 

aluminium sulphate causes the formation of aluminium hydroxide, which increases sus- pended solids 

contents in the water. Considering these additional concentrations of suspended solids, a filter system 

would block quickly and, thus, very high amounts of treated water for filter back wash would be required. 

Therefore, in the present case, suspended solids need to be primarily removed via a sedimentation stage 

upstream of the filter stage. 

In order to make colloids settable, the micro flocs caused by dosing of aluminium sulphate need to form 

bigger macro flocs. This happens by dosing polyelectrolytes in a flocculation chamber right after the 

coagulation chamber. 

On the other hand, low concentrations of suspended solids need to be considered as well. Low 

concentrations of suspended solids make coagulation very difficult since the distance between the flocs 

is large. Hence, triggering of coagulation requires high amounts of polyelectrolyte. 

This is why, after coagulation and flocculation, a sludge contact chamber needs to be installed to 

guarantee a sufficient concentration of flocs. From the sedimentation tank (tube settler), the required 

amount of sludge / flocs is returned to the contact chamber to foster the formation of macro flocs without 

dosing excessive amounts of polyelectrolyte. 

 

The corresponding process is visualized in Figure 11. 

 

Source: Fichtner & GopaInfra, 2018 

Figure 11 Overview on the process for coagulation, flocculation and sedimentation 



 

 

Page | 24  

 

However, it has to be considered that dosing of aluminium sulphate Al2(SO4)3 results in the formation of 

hydrogen, as indicated by the following chemical equation: 

Al2(SO4)3 + 6 H2O  2Al(OH)3 + 3SO4
2- + 6 H+  

Alternatively to aluminium sulphate, poly-aluminium chlorides (PAC) can be used, which results in the 

formation of hydrochloric acid: 

Al2(OH)3Cl3 + 3H2O  2Al(OH)3 + 3HCl 

Surface water often has a low alkalinity and, therefore, a low buffering capacity. In the case of such water 

properties the pH value also changes rapidly even at low dosing of acid or alkali. Besides, chlorination of 

the water additionally tends to cause a decrease in pH value. It must be considered that aluminium, like 

other metals, remains only sparingly soluble in a certain pH range, as indicated in the Figure 12. 

 

 

Figure 12 Solubility of metals depending on 

pH value 

 

 

As a matter of course, aluminium can only facilitate formation of stable micro flocs if it remains 

undissolved after dosing. If the admissible pH range is exceeded or undershot, aluminium is dissolved. 

Once dissolved, aluminium is not retained in the filter and it remains in the drinking water. This is a 

common problem in numerous drinking water treatment plants and, although controversially discussed 

for decades, the ingestion of aluminium is believed to be linked to the occurrence of Alzheimer’s disease. 

Hence, in order to avoid a rapid decrease of pH value during flocculation it is absolutely necessary to 

correct the pH value by dosing of lime milk. 

From the sludge contact chamber, the water flows to the sedimentation tank where the sludge flocs are 

separated from the water. To save space a tube settler is recommended; the permissible hydraulic load 

of a tube settler (ideally square-shaped) is 3 to 5 times higher than that of an ordinary sedimentation tank. 

 



 

 

Page | 25  

 

In lamella / tube settlers, the water flows through lamellae / tubes from the bottom to the top. As with 

ordinary settling tanks, the force resulting from upward force and gravity causes the sus- pended solids 

to settle. Each space between the lamellae represents a settling unit. As soon as the solids settle onto 

the inclined area they slide down in counter-current direction towards the sludge hopper and the 

thickening section at the bottom of the structure. 

The surface of the lamellae / tubes should be perfectly smooth so that the sludge can slide down easily. 

The rising clear water is drawn off via a system of perforated pipes that is placed above the lamellae or 

tubes. 

At the bottom, the sludge is drawn off via eccentric screw pumps. A portion of the sludge is transferred 

back to the contact chamber (see above). The excessive sludge is pumped to the sludge treatment stage. 

Thanks to the high water column in the tube settler the sludge is thickened well enough, avoiding the 

need of an additional sludge thickener. After sedimentation, the water should have a remaining solids 

content of maximum 5 mg/l. If dosing of aluminium and polyelectrolytes is performed correctly, colour and 

turbidity may even reach the values close to zero. 

 

c) Filter plant 

From the sedimentation stage, the water is gravity-fed to the filter plant. If coagulation / flocculation is 

performed correctly, the time between two filter washings (filter running time) can be ex- tended up to 

several days, which allows minimizing the wash water and energy consumption. The filter contains a 

sand layer with grain sizes between 0.7 and 1.2 mm. Below the filter sand  is a gravel layer as supporting 

material. The gravel (thickness 30 cm to 35 cm) helps to equally distribute the water over the filter bottom. 

The bottom is made from concrete and contains holes which are covered by nozzles. Per square meter, 

around 70 – 90 filter nozzles are installed (see Photo 4). 

 

 

Photo 4: Nozzles at bottom of filter (left), and filter filled with sand (right) 

 



 

 

Page | 26  

 

The water flows through the filter cell from top to bottom. The filtered water is collected I in a chamber 

underneath the filter bottom and then transferred via the clear water pipe to the treated water tank. While 

the filter is operated, suspended solids are retained in the filter sand, increasing head losses in the filter 

material. To overcome the loss in pressure, the water level above the filter sand rises. As soon as the 

water level has reached a certain height above the filter layer (around 2 m), filter washing is required. 

 

d) Washing of filters and treatment of filter wash water 

The filter washing process combines water washing (with filtered water) and air flushing. Automatic filter 

washing is recommended in order to minimize water losses. The specific wash water consumption should 

not exceed 6% of the filtered water. If the washing is performed manually, water consumption amounts 

to between 8% and 10% of the throughput capacity. The following wash water velocities were assumed: 

Phase 1 – Combined water / air washing: 

 Water velocity: 10 m/h – 15 m/h, 

 Air velocity: 70 m/h – 80 m/h. 

 

Phase 2 – Only water washing: 

 Water velocity: 22 m/h – 25 m/h. 

The waste water that results from the filter cleaning flows intermittently into a buffer basin. Until the next 